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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 'TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUAI.Ii"Y SYSTEM AND REQULREMENTS GlVCN IN ONE OR MORE OF THE 

FOLUIWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISFNADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

AP1598 - VALVE INSPECTION AND TESTING API 6D - PlPELlNE VALVES -CATE. PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIBI6-II - FORGED FITTMGS, SOCKET - WELDlNG AND THREADED 
ANSI 816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS APl602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSLIRE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

1 
PACIO-21 RW "J" 

CERTIFICAW POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

Part No. AC042A08hIAA8300000 r 
(Código) 

4" Fig. 5206 F UT WCB, API TRiM No.8 830000 Descri~tion 
D~rcripcibn CAST STEEL CATE VALVE 300 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 300) 
VAL= WWH LOW EMISSION CONTROL (50 PPM'S M.1 (VALVUTA S m S T R a D A  CON CONTROL DE BAJAS 
EMISIONES FUGITNAS (50 PPM'S M.) ) 

S,H,F& PRESSURE TEST 
(PRUEBAS DE PRESION) 

HYDROSTATIC ( P S ~  
(HIDROSTATICA) 

PNEUMATIC (PSI) 
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[ MECHANICAL TESTS MECAMCfil 

1125 1125 N A  N A  

80 80 
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TENS YIELD ELG RED BHN 

KPSl KPSI % % 
CVN& IST ZND JRD A V 0  

77.43 45.39 2 9  4 9  164 

79.90 48.29 2 8  3 9  152 

98.75 71.05 3 2  5 2  271 

CHEMlCAL COMPOSITION (%) COMPOSICION QUIMICA (%) 

, 
ITEM HEAT No. MATERIAL 

(PARTE1 (COLADA) (ASTMl 
BODY WHZ6709 ASTM A-216NCB 

CUERPO 

BONNET m19982 ASTM A-216NCB 
BONETE 

WEDGE WH81359 ASTMA-Z17ICAIS 
DISCO 

C M0 P S Si Ni Cr Mo Cu V Cb 
0.197 0.882 0.026 0.014 0.450 0.007 0.025 0.007 0.016 0.001 

Noml'aated to (Nomialirado a) 930 Temoer to fiemole al 650 Cwled in a". (Enfiado en aire.) 
0.192 0.914 0.022 0.012 0.440 0.039 0.050 0.021 0.040 0.003 

Nodizated to (Nomialirado a) 920 Temoa to fiemole a) 650 Cwled in a". (Enfriado en aire.) 
0.127 0.693 0.028 0.005 0.552 0.125 13.010 0.039 0.021 0.001 

No&do a ~Nomialiratd 10) 970 Temlc a Ciemoer tol630 Enhiado en ain. (Cwled in a".) 


